
Citation: Collivignarelli, M.C.;

Caccamo, F.M.; Bellazzi, S.; Llamas,

M.M.; Sorlini, S.; Milanese, C. Survey

on Lombardy Region Wastewater

Effluents and Application of Biochar

from Biological Sewage Sludge for

Wastewater Treatment. Water 2023,

15, 3636. https://doi.org/

10.3390/w15203636

Academic Editors: Jolita Kruopienė

and Marzena Smol

Received: 15 September 2023

Revised: 12 October 2023

Accepted: 14 October 2023

Published: 17 October 2023

Copyright: © 2023 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/
[...]
Via cellulose pyrolysis, oligosaccharides are obtained, which are cleaved by the glycosidic
link to produce d-glucose, which is subsequently intermolecularly rearranged to make
levoglucosan, which is finally dehydrated to produce levoglucosenone. This substance
is finally dehydrated, decarboxylated, aromatized, and intramolecularly condensed to
create an aromatic biochar network [23]. Hemicellulose is also converted during pyrolysis
to obtain biochar [26]. Oligosaccharides release xylosan, which has already undergone
dehydration, decarboxylation, and aromatization. Biochar is obtained as a result of in-
tramolecular condensation reactions in this mixture. The generated biochar is activated
using physical, chemical, or biological approaches. Physical activation generally has lower
activation effectiveness than chemical activation, which generally needs a lower tempera-
ture [27]. Chemical activation of biochar is more corrosive than physical activation, though
its exact mechanism of action has yet to be clarified. Physical activation methods, such as
with steam and gas like CO2, can enhance biochar’s attributes by changing its physical
characteristics, density, and moisture content [28]. Steaming biochar for 45 min at 800 ◦C
significantly enhanced its surface area and micropore volume, from less than 5 m2 g−1 up
to 800 m2 g—1. This material shows improvement in its ability to adsorb metal ions [29].
Chemical agents, such as acids, alkalis, and metal salts, are frequently used in biochar
activation. Acid treatment can improve biochar’s pore properties, such as porosity and
surface area, by washing away impurities that exist on the surface. Alkali treatment can



Water 2023, 15, 3636 3 of 19

tune the porous structure, which is crucial for environmental applications [30]. Moreover,
chemical activation introduces functional groups onto the biochar surface not present in
the starting material.

It has been shown in the literature that biochar has potent adsorption effects on
organic contaminants in liquid media (phenols, herbicides, etc.). Electrostatic forces and
intermolecular gravity influence the physical adsorption of organic contaminants into
biochar, while during chemisorption, ionic or covalent bonds between contaminants and
the biochar-based material form. Adsorption is highly pH dependent, and cations like
calcium and potassium promote better adsorption efficiency [31].

Kamali et al. [32] reported cadmium, zinc, and copper adsorption in WW using biochar
from woody biomass. Rice-husk- and corncob-biomass-derived biochar resulted in a 589 mg
g−1 phenol adsorption capacity with a mechanism involving acid–base and hydrogen bond-
ing interactions. Wheat husk biochar showed better adsorption of 2,4-dichlorophenol, while
sugarcane-bagasse-derived biochar was used for 2,4,6-trichlorophenol adsorption [33].

However, in the scientific literature, the studies on biochar for water treatment are
mainly based on laboratory scenarios [34–37], and the operating conditions for a large
scale certainly need to be investigated [38]. Furthermore, the adsorption of individual
pollutants in synthetic aqueous solutions has been studied (e.g., phosphate [35], copper [36],
and hexavalent chromium [37]). This methodology is not representative of real situations,
in which biochar should be applied to complex waters simultaneously rich in different
pollutants and interferents.

This work is composed of two parts. The first one reports a survey on the effluents
of WWTPs (> 400 population equivalent) located in Lombardy, a region of northern Italy.
The quality of the effluents was studied to identify any critical parameter in view of a
direct recovery, mainly for irrigation uses, according to the regulations in force. In the
second part, the application of biochar obtained from the thermochemical treatment of
biological sewage sludge to improve the qualitative characteristics of a full-scale WWTP
effluent is discussed. Batch adsorption tests were performed to study the removal efficiency
of some chemical parameters from a WWTP effluent. The optimal operating conditions
for (i) thermochemical processes for biochar preparation (pyrolysis temperature, chemical
activation, etc.) and (ii) adsorption tests for WW treatment (contact time, biochar dosage,
etc.) were studied to ensure the technical and energy sustainability of the treatment chain.
This integrated approach represents a contribution to the sustainable recovery of resources
and promotes a circular economy based on WW treatment [14,39].

2. Materials and Methods
2.1. WWTP Effluent Analysis
2.1.1. Monitoring Data

The processed data were obtained from the online site of SIRe Acque [40], an infor-
mation system of the Lombardy region dedicated to water, which collects official data
regarding sewerage, collection, and purification services. The first section of the SIRe
Acque system is responsible for collecting and organizing the results of samples taken from
the WWTPs in Lombardy. The Lombardy region, through the analysis of these samples,
verifies whether the treated effluents comply with the concentration limits and standards
for the removal of polluting substances, as required by regional, national, and community
legislation. In this way, the control body guarantees that the water respects the legal limits
and can be safely released into the environment.

In this research, data relating to the years 2019 and 2022 were taken into consideration,
and WWTPs with a treatment potential of greater than 400 population equivalents were
included. The WWTPs studied were divided into 4 potential classes based on the population
equivalent (PE) of the reference agglomeration: (i) 400 ≤ PE ≤ 2000, (ii) 2000 ≤ PE ≤ 10,000,
(iii) 10,000 ≤ PE ≤ 50,000, and (iv) PE ≥ 50,000. Further information, reported in the
regional database and elaborated by the researchers, included the treatment chains of the
WWTPs: P—primary treatment; S—secondary treatment; deN—specific treatments for



Water 2023, 15, 3636 4 of 19

nitrogen; deP—specific treatments for phosphorus; and deNP—specific treatments for
nitrogen and phosphorus.

2.1.2. Regulatory Framework for WW Reuse

The European Union Regulation 2020/741 [9] was issued in May 2020 and applied
starting from 26 June 2023. The regulation highlighted the growing pressures on water
resources caused by climate change and drought. To address these challenges, the European
Union promoted widespread WW reuse where appropriate and cost-effective. A framework
was created to enable member states to reuse WW if they wish or need to. The main
topic of the regulation was reuse for irrigation in agriculture. Based on different types of
crops, different classes of reclaimed water quality were defined. The EU defined WW for
irrigation reuse (called reclaimed water) as urban WW treated in accordance with Directive
91/271/EEC and resulting from further treatment in a reclamation facility.

At a national level, Ministerial Decree No. 185 of 2003 was issued in Italy [41], which
regulated the reuse of WW for irrigation, and civil or industrial use. WW recovered
for irrigation or civil reuse has to meet chemical–physical and microbiological quality
requirements at the time of emission from the recovery plant (WWTP).

In this research, five parameters provided by the SIRe Acque database were considered:
BOD5, COD, total suspended solids (TSSs), total phosphorus (TP), total nitrogen (TN), and
ammonia (NH4), referring to the WWTP effluents. The analysis of the parameters showed
how many WWTPs in Lombardy exceeded, in the years 2019 and 2020, the most restrictive
limit value established by the European and/or Italian regulations. Table 1 shows the
most restrictive requirements considered for the data processing for WWTP effluents. The
identification of the critical parameters for the reuse of WWTP effluents in Lombardy was
the aim of the data analysis.

Table 1. Reclaimed WW quality requirements for direct reuse at European and Italian levels. PE:
population equivalent; BOD5: biological oxygen demand at 5 days; COD: chemical oxygen demand.

Parameter Source of the Legislation and
Limit Value (mg L−1) References

BOD5 EU: 10 (*) [9]

COD
Italy: 100 [41]

Lombardy: 60; PE ≥ 50,000 [42]
TSS EU, Italy: 10 (*) [9,41]

TP
Italy: 2 [41]

Lombardy: 1 (**) (PE ≥ 50,000) [42]

TN
Italy: 15 [41]

Lombardy: 10 (PE ≥ 100,000) [42]
NH4 Italy: 2 [41]

Notes: (*) The European requirements relating to the quality of treated WW refer to irrigation reuse in agriculture.
(**) Refers to effluents delivered outside drainage basins to lakes.

Furthermore, Regional Regulation No. 6 of 2019 is in force in the Lombardy region for
domestic and urban WW discharges [42]. The limit values are differentiated according to
the WWTP treatment potential and the type of receptor. For COD, TP, and TN, this regu-
lation sets stricter limits than the standards described above for WW reuse, as compared
in Table 1. These emission values are imposed on WWTPs with a PE of >50,000 and for
TP and TN in effluents discharged outside of lake drainage basins. In the case of effluents
flowing to lakes or the relative lake drainage basins, the TP limits are even lower (not con-
sidered in this research). The effluent data processing was carried out under two conditions:
(i) considering the European and national limits and excluding the regional ones;
(ii) including the even stricter limits of the Lombardy region for WWTPs with a ≥ 50,000 PE.



Water 2023, 15, 3636 5 of 19

2.2. Sewage-Sludge-Derived Biochar
2.2.1. Biological Sewage Sludge

The biological sewage sludge for biochar production was sampled from an urban
WWTP located in the Lombardy region (Northern Italy) with limited industrial input,
serving a population of 130,000 PE. It was mesophilic sludge, a mixture of primary and
secondary sewage sludge. The WWTP water line included a pre-aeration, degreasing,
and sand removal tank, a primary settler, a conventional activated sludge compartment,
and a post-denitrification process. The primary sludge came from the primary settler,
which guaranteed removal yields of 30% for BOD5, 90% for suspended solids, and 10%
for TP and TKN. The secondary sludge came from the secondary settler with a residence
time of ≥ 2 h and a hydraulic loading rate of less than 1.5 m h−1. The sludge age in the
oxidation tank was in the range of 3–4 days. The sludge line was composed as follows:
static thickener, dynamic thickener, anaerobic digestion system, and final dewatering with
a centrifuge. The dewatered biological sewage sludge used for biochar production had an
average concentration of total solids equal to 240 kg m−3 and a percentage of volatile solids
of 58%.

2.2.2. Biochar Preparation

The sewage sludge (200 g) was dried at 105 ◦C for 24 h in a muffle under air in a
ceramic crucible to remove the water. A brownish solid was obtained, which was subjected
to pyrolysis and subsequent chemical–thermal activation to obtain the biochar and the
activated carbon, respectively. In particular, biochar was obtained via pyrolysis performed
at three different temperatures (350 ◦C, 650 ◦C, and 950 ◦C) by weighing approximately
2 g of dried powder in an alumina boat, heating it in a horizontal Carbolite oven under
nitrogen at 10 ◦C/min up to the desired temperature value, keeping the temperature
constant for 2 h, and cooling down to room temperature at 10 ◦C/min. The temperature
values were chosen from the results of the thermogravimetric analysis (see the following
paragraphs) as the values at which the two main observed decomposition processes were
over 350 ◦C and 650 ◦C, and the value at which the residual mass was constant (950 ◦C). The
obtained black powder (biochar) was activated in 2 steps. The first chemical step consisted
of mixing it with KOH (6:1 weight ratio), preparing a dispersion in water (25 mL for each g
of biochar), magnetically mixing for 2 h, and subsequently heating in a Control AG-System
muffle (Fratelli Galli, Fizzonasco, Italy) at 110 ◦C for 12 h to obtain a dry powder. The
second step was a thermal treatment performed on the obtained powder following the
same procedure as the 650 ◦C pyrolysis process (heating ramp, 2 h of isothermal treatment,
and cooling ramp, all the steps performed under a nitrogen atmosphere). The activated
samples were washed with 0.5 M HCl up to pH = 7, filtered under vacuum, and washed
with water under vacuum. Finally, the powders were dried in a Control AG-System muffle
(Fratelli Galli, Fizzonasco, Italy) at 110 ◦C for 12 h to obtain the activated carbon samples.

2.2.3. Biochar Characterization and Analytical Methods

The physicochemical characterization of the dried sludge, the biochar, and the acti-
vated carbon was performed using several different analytical techniques. Thermogravi-
metric analysis (TGA) was conducted with a Q5000 apparatus (TA Instruments, New Castle,
DE, USA) interfaced with a TA5000 data station under nitrogen flux (10 mL min−1) in a
platinum pan by heating approximately 3 mg of each sample from room temperature up
to 1000 ◦C (10 K min−1 heating rate). The TGA data were analyzed using the Universal
Analysis software V4.5A by TA Instruments, which allowed us to also obtain the derivative
of the thermogravimetric curves (DTG), which was useful for determining the starting and
ending temperatures of the different decomposition processes.

A Zeiss EVO MA10 (Carl Zeiss, Oberkochen, Germany) scanning electron micro-
scope (SEM) was used for the morphological study of gold-sputtered samples (secondary
electron detector). The measurements were performed at 20 kV with a working distance



Water 2023, 15, 3636 6 of 19

of 8.5 mm. Energy dispersive analyses were performed with an XMax 50mm2 probe
(Oxford Instruments, Abingdon, UK) coupled with the SEM.

Powder X-ray diffraction (PXRD) measurements were performed at room temperature
after manual grinding in an agate mortar. A Bruker D2 Phaser diffractometer (Bruker
Corporation, Billerica, MA, USA) with Cu-Kα radiation was employed. The measurements
were performed from 5◦ to 50◦ in 2θ with the following step scan mode: a scan step of 0.02◦

and a counting time of 3 s per step. The X-ray tube working conditions were 40 kV and
40 mA. Fourier-transform infrared spectroscopy analyses (FT-IR) were performed with a
Nicolet FT-IR iS10 spectrometer (Nicolet, Madison, WI, USA) equipped with an attenuated
total reflectance (ATR) sampling accessory (Smart iTR with a diamond plate). Thirty-two
scans in the 4000–600 cm−1 range at a 4 cm−1 resolution were co-added. Well-ground
powder samples were used, and spectra were obtained after pressing the samples onto an
ATR diamond crystal at room temperature (20 ◦C). Peak wavenumbers were attributed
using the “Find peaks” function of the OMNIC™ Spectra Software. The specific surface
areas of the samples were determined with Sorptomatic 1990 equipment (Thermo Fisher
Scientific, Waltham, Massachusetts, US) operating with the static volumetric principle.

Approximately 150 mg of each sample was charged in the glass sample holder and
degassed at 250 ◦C for 12 h. Subsequently, the samples were cooled down at −196 ◦C,
and an adsorption run was performed (using the BET method, N2 as the analyzing gas,
20 points for the run, and a blank performed in He). The correction for the volume of the
sample was performed by measuring He adsorption.

2.2.4. Adsorption Batch Experiments
Raw Wastewater

The raw WW treated with sewage sludge biochar during the adsorption tests was
sampled from an urban WWTP (20,000 PE) in Lombardy (Northern Italy). The real WW
came from a combined sewer receiving several industrial, as well as domestic, discharges.
The characteristics of the WW are reported in Table 2.

Table 2. Qualitative characteristics of real WW. n: number of data.

Parameter Mean Value Confidence Interval

pH 7.9
(n: 8) ±0.2

COD (mg L−1)
362

(n: 8) ±190

N-NH4
+ (mg L−1)

24.4
(n: 8) ±10.2

N-NO3
- (mg L−1)

0.6